1. FL5E#B Frame Body Components

800~2
f
@

—d W%'\, %

{
7
g3 '-‘\45 / ‘
i \ if \ Y
/ & ]|l I,f"
VY \NT NS
L ! : { A
\ [
Yol /4 -
4 | “
I '\‘

_13_



S TP S—

1.HL7%E#H 4 Frame Body Components

Nol 1% % FR E Qy
Parts No. Description 800-1 800-2
1 01-1 P28 2% 5 ik Thread holder assembly 1 1
2 01-2 F 28 A hg R) Thread holder nut 1 1
3 01-3 14 ] Ring 1 1
4 01-4 T 26 45 7 3% Thread holder spring 1 1
5 01-5 | FRZR#R Thread holder 2 2
6 01-6 [ 28 284 T Thread holder screw 1 1
7 01-7 WAL £ AR Double-thread guiding plate 1 1
8 01-8 Uik L Adjusting nut 2 2
9 01-9 ik oil window 1 1
10 |- 01-10 | LF#% Upper cover 1 1
11| 01-11 | [ Skig4] Fillister head machine screw M5X10 2 2
12 | 01-12 | Huteka Single thread support 2 2
13| 01-13 | %% Spring 2 2
14 01-14 | ¥¥l & Plastic cover 1 1
15| 01-15 | #4 Ring 1 2
16 | 01-16 |44 Pin 1 1
17 | 01-17 | ‘Fu'ZeEs84]  Flat point set screw M4X5 1 ]
18 | 01-18 |42 Nut 1 1
19 | 01-19 | #is crank 1 1
20 | 01-20 | HhkapE crank seat 1 1
21 | 01-21 | dhipsss s crank spring 1 1
22 | 01-22 | A crank pin 1 1
23 01-23 BRI Nut M5 8 8
24 01-24 | ¥4 Screw column M6 2 2
25 01-25 | #2FF Screw column M6X56 1 1
26 | 01-26 | B Housing Plate Pad 1 1

._14_




1.YL5E# /4 Frame Body Components

o RE 4 W it Qty
Parts No. Description 800-1 800-2
27 01-27 | O B34 O-type Ring 1 1
28| 01-28 | Oil cap 1 1
29 | 01-29 | g Washer 3 3
TS WRET Fillister head machine screw
30 01-30 M6X1 0% 2 3 3
31 01-31 A AR Outside housing plate 1 1
32 01-32 N =R Inside housing plate 1 1
33 01-33 | [AHERBRET Fillister hand 2 2
34 01-34 | &k 5efor s Thread-guard set base 0 1
35 01-35 [i] i A Set base 1 1
36 | 01-36 | Al Slipper 1 1
S BFTE S48 4] Hex Socket cylindrical head
37| 0137 : 1 1
machine screw M4X10
L g S AR SKE2%] Hex socket cylindrical head : 4
machine screw M4X12
39 | 01-39 | ‘AfHriE Blade sheath 1 1
40 | 01-40 | AEHHF LEE Hook needle bar upper bush 1 ]
41 | 0141 | STHEFEAR Plate 1 1
42 | 01-42 | [AFEkARET Fillister screw M3X8 3 3
43 | 01-43 | PR Material guide bar bracket 1 1
44 | 0144 | 5 Needle-guarding plate 0 1
45 01-45 S ag g T Filter screw M2.5X3 0 1
46 01-46 e Pin 0 1
47 | 01-47 | iERHRyE Material-feeding cover 1 1
48 | 01-48 | Uikug4T Countersunk screw M2.5X5 2 2
49 | 01-49 | FURL AR Material guide bar bracket 1 1
50 01-50 7N FA I FE 3k 824T Hex Socket Cylindrical head 5 5
machine Screw M4X12
i | ors PN B4 S I 4T Hex Socket Cylindrical head . %
machine Screw M5X135
52 01-52 | Hl5% Machine frame body 1 1
53 | 01-53 |yl e il Tube Fixing Spring 1 1

_15,




24554+ Drive Part Components

_16,



2457344 Drive Part Components

(%) s Q'
i Parts No. # (L g i 800-1 80(?-{2

1 02-1 IEp RN Plastic cap 1 1
2 02-2 | 43 Nut M6 1 1
3 02-3 R Adjusting handle 1 1
4 02-4 | TR Stitch Indicator 1 1
5 02-5 A LHIET Tubular rivet 2 2
6 02-6 A Large washer 1 1
7 02-7 SE LY Orientation pin 2 2
8 02-8 | ¥ Spring 2 2
9 02-9 | FEiReT Set screw M6X12 6 6
10 | 02-10 | F# Hand wheel 1 1
11 02-11 | k& Retaining Rings 2 g
12 02-12 | & Bearing 2 2
13 02-13 LESS Collar 2 2
14 | 02-14 | iXFHEY W08 Feeder connecting rod eccentric bracket 1 1
15 02-15 | [l SKURE] Fillister machine screw M4X8 4 4
16 02-16 | EH Pressing plate 2 2
17 02-17 | W5TIRET Adjusting Screw 2 2
18 | 02-18 | kLAY Ly Feeder adjusting eccentric 1 1
19 | 02-19 | iXRHEF Feeder connecting rod 1 1
20 | 02-20 | A SFEIAESKER4T Hex Socket cylindrical head Screw M6X16 2 2
21 02-21 | JUKWRET Flat head machine screw 3 3
22 02-22 | BEFMEAR Hook cam disc 1 1
23 02-23 | &Il ik - Needle eccentric cover plate 1 1
24 | 02-24 | EFFFWOCIEM Needle bar eccentric connecting 1 1
25 02-25 | & imate Needle bar eccentric 1 1
26 | 02-26 | W NHBEE LE24] Hex Socket cylindrical head Screw M6X25 1 1
27 02-27 | BEURET Set screw M5X6 4 4
28 02-28 e Gear 1 1
29 02-29 | £44 Retaining ring 1 1
30 | 02-30 | %RLE Plastic cap 1 1
31 | 0231 | Puller 1 1
32 02-32 | ¥4 Spindle 1 1
33 02-33 | VAR EE Adjusting Nut 1 1
34 02-34 | AIEF Adjusting Screw 1 1
35 02-35 | F#& Retaining Rings 1 1

ﬁl'r,




3.5+  Needle bar Components

800=2

_18._



3.5t #F#8fF Needle bar Components

5 £ s HE Q vy
No e
Parts No. Description 800-1 | 800-2
1 03-1 | HLEFPRAS Needle Stop 1 1
2 03-2 | 4kig4T Thread holder screw 1 1
3 03-3 | AR Thread hook 1 1
4 03-4 | ke Thread holder spring 1 1
5 03-5 | W&+ Needle 1 1
6 03-6 | Wi RO iRE] adjusting eccentric screw 1 1
7 03-7 | @I adjusting plate 1 1
8 03-8 | H4HR Needle clamp plate 1 1
9 03-9 | O #FF O-type ping 1 1
10 | 03-10 | ANAAAESKI84]T Hex socket cylindrical head Screw M4X8 1 1
11| 03-11 | JR& Tk Thread holder centre end I 1
12 | 03-12 | §4F3k Needle 1 1
13 | 03-13 | ¥#4Faishe Needle bar front bushing | 1
14 | 03-14 | ¥ )54he Needle bar rear bushing 1 1
15 | 03-15 | #Heps Slider bracket 1 1
16 | 03-16 | WNHIBIAELIB4T Hex socket cylindrical head Screw M6X 16 ) 2
17 | 03-17 | ¥ Slider 1 1
18 | 03-18 | F& Retaining Rings 1 1
19 | 03-19 | £ Retaining ring 2 2
20 03-20 | HhE Collar 1 1
21 03-21 | #MHHWCOEBEFT  Needle bar eccentric connecting rod 1 1
22 | 03-22 | ANAIBAAESK 84T Hex socket cylindrical head Screw M5X 10 1 1
23 | 03-23 | E¥ Spring 1 1

_19_



4.2)%t i1+ Hook Needle Part Components

£9

28

30/ 21 [2423\e2 125 \ee \27
800-2

18

13/ 1S

_20_




425t #544 Hook Needle Part Components

No 5 % L/ Q' ty
Parts No. Description 800-1 800-2
1 04-1 | #y%t Hook needle 1 1
2 04-2 | Ewiggl Set screw M4X5 0 1
3 04-3 | ¥WEHEBhH Hook rocker shaft 1 1
4 04-4 | b Washer 1 0
5 04-5 | #EHFTEE Lopper Frame 1 1
6 04-6 | EEHEhA Bearing handle 2 2
7 04-7 | BkT shot 1 1
8 04-8 | 5T 5)KEHI  Hook rocker connecting rod front crank 1 1
9 04-9 | g Washer 2 2
10 | 04-10 | W NI SLERET Hex socket cylindrical head Screw M4X10 4 4
11| 04-11 | #5HEsh4IILk  Hook rocker shaft collar 1 1
12 | 04-12 | K% Retaining Rings 1 1
13 | 04-13 | 3 Washer - 2
14 | 04-14 | 5Lk front crank chuck 1 1
15 | 04-15 | J5ith# Back crank shaft 1 1
16 | 04-16 | J&dhb%lk rear crank shaft chuck 1 1
17 | 04-17 | J5 [ @ e Back crank shaft Fixed seat b 1
18 | 04-18 | A/NFIBIAESLIRET Hex socket cylindrical head Screw M6X 16 4 4
19 | 04-19 | §ifhiw Front crank shaft 1 1
20 | 04-20 | i HhAA E s e Front crank shaft Fixed seat 1 1
21 | 04-21 | &% dhiw4l 3k Hook crank chuck 1 1
22 | 04-22 | BEFEMRY Hook connecting pin 1 |
23 | 04-23 | kTR RE Hook eccentric bearing seat 1 1
24 | 04-24 | W NAIIFESKIRET Hex socket cylindrical head Screw M5X20 1 1
25 | 04-25 | A NHiIBURESKER%] Hex socket cylindrical head Screw M5X 15 1 1
26 | 04-26 | EEHRCE Hook eccentric bearing 1 1
27 | 04-27 | WEHMmOEFT Hook eccentric connecting 1 1
28 | 04-28 | FkF w0 i AR Hook eccentric cover plat 1 1
29 | 04-29 | ckEBAT Flat head machine screw M3.5X9 3 3
30 | 04-30 | A NFEIAESKIRET Hex socket cylindrical head Screw M5X 12 1 1
31 | 04-31 | WiEH Adjusting plate 0 1
32 | 04-32 | ks Hooker needle seat 1 0
33 | 04-33 |iX&H Thread-feeder plate 0 1
34 | 04-34 | AANHIRAIHESLE2%T Hex socket cylindrical head Screw M4X6 1 0

_21_



5.5k Feeding Part Components

17

_22_



5. 18K+ Feeding Part Components

No (1% # PR R Q ty
Parts No. Description 800-1 | 800-2
1 05-1 | &M Feeder disc 1 1
2 05-2 | XKl T4 Feeder main shaft 1 1
3 05-3 WS FESLE24]  Hex socket cylindrical head screw M6X18 1 1
4 05-4 | ERED Feeding core tube 2 2
5 05-5 | W/NFAIBIAESLE8%]  Hex socket cylindrical head screw M5X12 | 4 4
6 05-6 | BiB¥eHE ER Advance and retreat fixed plate 1 1
7 05-7 | UTLuRET Flat head machine screw M4X8 4 4
8 05-8 | iR 4MIE Advance and retreat wheel outer ring 2 2
9 05-9 | #i[a)fli7k HF1216  One way bearing 1 1
10 | 05-10 | f&zhah3f Transmission outer ring 1 1
11 | 05-11 | ¥ [a%h& HFL1226 One way bearing 1 1
12 05-12 gAY Nut M6 1 1
13 | 05-13 | f&5h[H ek Transmission fixed plate 1 1
14 | 05-14 | piki24T Flathead machine screw 4 4
15 | 05-15 | P4 Ring 1 1
16 | 05-16 | W NFEIAELIR4]  Hex Socket cylindrical head screw M4X10 | 2 2
17 | 05-17 | WHMBIFEKIB%]  Hex Socket cylindrical head screw M6X25 | 2 2
18 | 05-18 | FEFF il & Rod end bearing 2 3
19 | 05-19 | &4 Connecting rod 2 2
20 05-20 TR0 Nut 3 3
21 | 05-21 | ERARET Connecting screw M6X60 1 1
22 05-22 | ¥4 Collar 1 1
23 | 0523 | WA KIB4T  Hex Socket cylindrical head screw M4X10 | | 1
24 | 05-24 | EEHRE Connecting shaft seat 1 1
25 | 05-25 | e uRET Flat point set Screw M5X8 1 1
26 | 05-26 | EHl Sleeve spindle 1 1
27 | 05-27 | fweCodh Eccentric Shaft 1 1
28 | 05-28 | O Axp O-type ring 1 1

_23._




6. kLT Pressing Part Components

,24_



6. IR+ Pressing Part Components

No (%) # R HE Q ty
Parts No. Description 800-1 | 800-2
1 06-1 WS B FESL B8] Hex socket cylindrical head screw M5X20 2 2
2 06-2 | ST Crank arm 1 1
3 06-3 W75 B FESLB2%T Hex Socket cylindrical head screw M5X16 | | 1
4 06-4 | ALk AR Thread clamp plate 1 1
5 06-5 [ FERRET Fillister head machine screw M4X6 1 1
6 06-6 | [k} Z 48 Presser support 1 1
7 06-7 | HifhEE Copper bushing 1 1
8 06-8 | ¥k Steel Ball 18 18
9 06-9 Ji] 5 8l Setting bushing 1 1
10 06-10 [ 5 i Fixed plate 1 1
11 | 06-11 | W NHIBEIHESKIR4T Hex socket cylindrical head screw M5X12 | 2 2
12 | 06-12 | FEEFF Presser rod 1 1
13 | 06-13 | 42H} Set screw M5 1 1
14 | 06-14 | 'BEigsr Set screw M5X25 1 1
15 | 06-15 | fuikikiein Tension spring connecting line 0 1
16 | 06-16 | i 8% 54 s Tension spring connecting ling bracket 0 1
17 | 06-17 | $rif fiagsr Tension spring adjusting screw 1 1
18 | 06-18 | hri Tension spring 1 1
19 | 06-19 | F4745 Flat pin 1 1
20 | 06-20 | jo)k Plug 1 1
21 06-21 | J#)dhis Presser crank 1 1
22 | 06-22 | N/NHIAFESLIRET Hex socket cylindrical head screw M8X25 1 1
23 | 06-23 | HR} il Presser handle shaft I 1
24 | 06-24 | O Fiwzdt g O type ring 1 1
25 | 06-25 | ERFWR Presser handle 1 1
26 | 06-26 | g Washer 1 1
27 | 06-27 | N NHIAEE . #2%T Hex socket cylindrical head screw M5X12 1 1
28 | 0628 | Jll knife 1 1
29 | 06-29 | PHATHF Adjusting rod 1 1
30 | 06-30 | PrEtAR Needle plate 0 1
31 | 06-31 | [RIA:RET Fillister head machine screw 0 2
32 | 06-32 | HRELER Presser disc spindle 1 1
33 | 06-33 | HkME Presser disc 1 1
34 | 06-34 | sk Bearing 2 2
35 | 06-35 | HhsK AR Bearing presser plate 1 1
36 | 06-36 | b4 Fillister head machine screw 1 1
37 | 06-37 | W N FE SLIR4T Hex Socket cylindrical head screw M6X16 | 1 4
38 | 06-38 | fuiEigpEse Tension spring connecting line 1 0
39 | 06-39 | B EAE Presser shaft outter cover 1 1
40 | 06-40 | Rl AR AN Presser shaft inner cover 1 1

_25_.




7.8 4+ Lubrication Part Components

10

e 5 5

;26_




7. {W M Lubrication Part Components

No (1%=7 % & HEQ ty

Parts No. Description 800-1 | 800-2
1 07-1 W Gear | 1
2 07-2 | Bwigsr Set Screw M5X8 2 2
3 07-3 3T SR AT Driving oil screw 1 1
4 07-4 £E Core tube 1 1
5 07-5 11 7 s Driving oil seat 1 1
6 07-6 | EHk Coupler 1 1
7| 077 | mE Oil pipe 1 1
8 07-8 PINFA AT Sk R4 Hex socket cylindrical head scrow M8X20 1 1
9 07-9 | FE¥f Mm% Dummy ring flange 1 1
10 | 07-10 | B&3 Dummy ring 1 1
11 07-11 | M Oil net 1 1

_27_




8.1+ Knee Control Part Components

_28ﬁ.



8. B #/4 Knee Control Part Components

N e B S e Q ty
Parts No. Description 800-1 800-2
1 08-1 | Hi=ha Knee press plate cover 1 1
2 08-2 AR Knee press plate 1 1
3 08-3 oAy Bracket 1 1
4 08-4 | BREEMIRET Screw M6X10 1 1
5 08-5 | S BYEE S shaped hook 1 1
6 08-6 HE%k Chain 1 1
7 08-7 gl Washer 2 2
8 08-8 | JBR¥E HhAR & e WEET Screw M6X10 1 1
9 08-9 | B Mounting crank 1 1
10 08-10 R 4 P Knee control seat 1 1
11 08-11 JRE 425 PR MR T Screw 3 3
12 08-12 | fE¥sHh Main shaft 1 1
13 | 08-13 |43 Spring 1 1
14 08-14 | JEF i IEFRIEE] Screw N6X25 1 1
15 | 08-15 | #Y4rHk Knee lifter joint 1 1
16 | 08-16 | FRYHNFHLIRET Screw MS8X14 2 3
17 08-17 | BYHF Knee lifter rod 1 1

_29m




9.4 Gathering Device

[
|

'—I

mno

'-..-..L

'_\.

o

) gll, ]

RS
’._k
9
e b

e f'
'f
H
Ju—
mn

[1Sivl €121 11

_30_




9.4 Gathering Device

NO (A AR i Qty
Parts No. Description 800-1 | 800-2
1 09-1 AR Driving bar pin 1 1
2 09-2 | f&BhFF Driving bar 1 1
3 09-3 WS F AR SKB8%T  Hex Socket cylindrical head screw 2 2
4 09-4 SRS Material support 1 1
5 09-5 L] Driving plate pin 1 1
6 09-6 SRR Feed plate 1 1
7 09-7 g Washer | 1
8 09-8 PN I FESK B84 Hex Socket cylindrical head screw 1 1
9 09-9 | feshtiatE Driving plate bushing 1 1
10 09-10 | f£3hiR Driving plate 1 1
11 09-11 B AT 5% 7K  Ball head joint bearing 1 1
12 09-12 PR RE Nut 6 6
13 09-13 R | Barl 1 1
14 09-14 | FFKHF Switch bar 1 1
15 09-15 | JFK[E e 5 Switch fixed ring 2 2
16 09-16 P2 Bar 2 1 1
17 09-17 | fui Tension spring 1 1
18 09-18 | Frai [ etk Tension spring fixed block 1 1
19 09-19 | WA AESLIB4T  Hex Socket cylindrical head screw 1 1
20 09-20 | 1413 Bar 3 1 1
21 09-21 e Washer 1 1
22 09-22 | fukFdEk Bar joint 1 1
23 09-23 | ANFIBAT Screw 1 1

_31,




